For Serial Nos.
370,000 & Higher

Alke

MFG. CO. INC.

PARTS MANUAL

LAZER Z HP

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)
Model No.

Date Purchased

Serial No.

Part No. 103-3016




EXMARK PARTS PLUS" PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus” shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS

aD;s;)tlriié):gloer.bills dealer for part and freight charges where E x M A H K P A H T s P I. u s®

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus™ order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus” and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus™ order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus” Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the contiguous 48 United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus” orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus” Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
44” and 48" DeCk Group .......ccovueeeeeiiiiiiieeeeeeicee e 3-4
52" DECK GrOUP ....iiiieeiiie e 5-6
Decal GroUP ......oiiiieiicee e 16
Electrical Diagram(S).......ccceuuiiiiriiiiiiieeeeiiiee e 21-22
Electrical Group........cccooieviiiiiie e 19-20
Electrical Logic Schematic(s)......cccccoeeeveeiiieieeennnnnnn.. 23-24
Engine Group (Kawasaki 17hp) .........coooiiiiiiiiiiiin. 15
Engine Group (Kohler & Kawasaki 19-23hp) ............ 17-18
Front Frame Group ..........oceeeiiiiiiiiieiie e 7-8
U= I ] 01U o R 10
Hydraulic Group .........ooviiiiiiiieieeeecee e 13-14
Main Frame GroUp ......ccooovvveieeiiccie e 9
Motion Control Levers ..........oouvciiiiiiiiiiieeieee e 12
Park Brake Group .....cccoooeeiiiiiiieiiie e 11



44" and 48" DECK GROUP

Ref. Qty. Ref Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |3296-29 Nut, nyloc 5/16-18................ 10 37 [322-5 Screw, 5/16-18 X 1.....ccvvvenneee. 2
2 |3256-3 Washer, 5/16 std flat............ 6 38 |[1-402106-01 Chute wldmt, discharge............. 1
3 |103-2970-01 Shield, belt........ccccccvevveennnns 2 39 [1-632199-01 Pin widmt, deck strut ................ 2
4 132128-20 Nut, whizlock 5/16-18........... 5 40 [103-1081 Strut widmt, assembly............... 2
5 |[1-800017 Bolt,5/16 x3 1/4 tap............ 2 41 |322-3 Screw, 5/16-18 x 3/4 ................. 2
6 |[3290-357  Nut, whizlock 3/8-16............. 6 42 |3219-6 Nut, 5/8-18 ....cocieeeeieee e, 2
7 |3256-24 Washer, 3/8 SAE flat............ 2 43 (1-633029 Sphericalrod end...................... 2
8 |1-613098 Pulley, Idler........cccccevveeennns 2 44 |3253-8 Washer, lock 5/8 ..........cccccc....... 2
9 |1-413113  Bushing, Idler....................... 2 45 |3217-11 Nut, 5/8-11 oo, 2
10 |323-11 Screw, 3/8-19x21/4 .......... 1 46 |1-522480-01 Baffle, discharge........................ 1
11 |323-6 Screw, 3/8-16 X 1....cccecenneee. 1 47 |1-800344  Screw, 5/8-11 X6...cccceevvcvveeenns 2
12 |98-5975 Washer, disc spring 3/8 ....... 8 48 1302-19 Zerk, 1/4-18 straight.................. 5
13 |1-653189 Plate, Belt guide................... 1 49 |103-1072-01 Strut widmt...........cccvveeriiiieens 2
14 |1-653190  Spacer......cccccceeevviveeeerinnenn. 1 50 [1-654550 Deck complete service (44%)....... 1
15 |1-413099  Pulley, Idler .......cccevvveeennnnes 1 1-654551 Deck complete service (48")....... 1
16 |1-413308  Belt, deck drive (48’) ............. 1 51 |3217-46 Nut, 3/4-16 heavy.........c..ccueee... 3

1-413093  Belt, deck drive 44”) ............. 1 52 |103-2802 Washer, disc spring 3/4 ............ 3
17 |3296-39 Nut, nyloc 3/8-16.................. 1 5300 1-653099  Sheave, blade drive (44’)........... 3
18 |3256-4 Washer, 3/8 std flat.............. 1 0 [1-413425  Sheave, blade drive (48")........... 3
19 |1-513034 Bearing, pivot......ccccceevueeeee. 2 54 |323-7 Screw, 3/8-16 x 1 1/4 ................ 18
20 |[1-633151 Spring, extension ................. 1 5500 |103-1330 Guard, bearing top ........cccceeev.... 3
21 [321-1 Screw, 1/4-20 x 3/8 (48")........ 4 560 [103-2477  Bearing, ball ...........c.ceeveeeennnen. 6
321-1 Screw, 1/4-20 x 3/8 (44%)........ 2 57 |1-323532 Housing, bearing....................... 3
22 |1-652192-01 Idler arm wildmt .................... 1 58 |[3296-32 Nut, 3/8-16 nyloC.........ccceevuneen.. 18
1-654193  Idler arm wldmt w/bushings .1 59 [103-2534  Spacer, bearing..........cccceeeenee 3
23 |1-603384 Bushing, idler pivot............... 1 60 [32120-8 SnNap RiNG .....ooeviiiiiiiiieeee 3
24 [1-800811 Screw, 7/16-14 x 1 1/2......... 8 61 |103-2535  Spacer, guard bottom ............... 3
25 132128-37  Nut, whizlock 7/16-14........... 16 6200 [103-2787  Spindle ......ccccvvveeiiiiiieeeee e 3
26 |1-633447  Chain, deck lift .........cceeeennee 4 63 [1-807268 Key, machine.........c..ccccvvrenneee. 3
27 [1-651312  Deck wldmt (1-652311-01) 64 |103-2529 Blade, notched (44’)................... 3
w/decals (48") ..covveeeeeeicnrnne 1 103-2509  Blade, low lift (44”).......cccecuveeeenns 3
1-654175  Deck widmt (1-652124-01) 00 1103-2519  Blade, mulching 44”) ................. 3
w/decals (44”)....cceeeeeeeeeeeeennn. 1 103-1579  Blade, solid (44”) .....cccevvvvvvvnnnn.... 3
28 |3253-7 Screw, 3/8-16 x 3 1/2........... 1 103-2527  Blade, notched (48")................... 3
29 |323-13 Screw, 3/8-16 x 2 3/4 ........... 2 103-2507 Blade, low lift (48")......c.eeeeunneee.. 3
30 |32128-33  Nut, whizlock 1/4-20 (48") 4 [J 1103-2517 Blade, mulching 48”) ................. 3
32128-33  Nut, whizlock 1/4-20 (44’) .....2 103-1577  Blade, solid (48") .....cccvveviveeeens 3
31 |1-543963 Bumper, rubber................... 1 65 |103-0865 Washer, disc spring 5/8 ............ 3
32 |322-2 Screw, 5/16-18 x 5/8............. 2 66 |103-0862  Screw, 5/8-18 x2 3/4 gr8......... 3
33 |98-5961 Screw, 3/8-16 x4 gr8.......... 3 67 |103-2547  Cutter housing assembly .......... 3
34 |1-603602 Bushing, roller...................... 3 68¢ [103-3220  Cutter Housing Complete (44 ..3
350 |1-603299  Roller, anti-scalp .................. 3 ¢ |103-3221  Cutter Housing Complete (48 ..3
36 |1-373034 Washer, swivel..................... 3

Exmark red touch up spray paint — P/N 1-850337
[1 Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK443(44”), MK483(48”)

O Apply Mobil HTS grease (or a food-grade anti-sieze) between the spindles & bearings and spindles & sheaves and under top
bearing guard. DO NOT use a copper or nickel based anti-sieze.

O Kit 103-3168 includes antiscalp roller, bushing, and mounting hardware.
¢ Complete cutter housings also include items 65 & 66.




44" and 48" DECK GROUP

Torque to

&

140-145 fdbs 51—

/ 53
12 ~ 99
297 54 55
21 @ — 1 2 \gk \@

- 56 \
o —68
e

’\\\ S o
58— [

52—

5T TN
ED | o

59

56— ©
60—<»

61

66 Torque to
115-120 ftdbs




52" DECK GROUP

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd No. [ Part No. Description Req'd
1 |13296-29 Nut, nyloc 5/16-18.............. 36 |1-373034  Washer, swivel................... 5
2 |3256-3 Washer, 5/16 std flat ......... 37 [322-5 Screw, 5/16-18 x 1............. 2
3 [103-2970-01 Shield, belt...........c.c..... 38 |1-652375-01 Chute widmt, discharge....... 1
4 [32128-20  Nut, whizlock 5/16-18........ 39 |[1-632199-01 Pin widmt, deck strut .......... 2
5 |1-800017 Bolt,5/16x3 Yatap........... 40 |103-1081  Strut widmt, assembly......... 2
6 |3290-357  Nut, whizlock 3/8-16.......... 41 |322-3 Screw, 5/16-18 x 3/4........... 2
7 |3256-24 Washer, 3/8 SAE flat......... 42 |3219-6 Nut, 5/8-18 ..cooiiieieeeee 2
8 |[1-613098  Pulley, Idler...........ccuueeeee 43 |1-633029  Spherical rod end................ 2
9 |1-413113  Bushing, Idler.................... 44 |3253-8 Washer, lock 5/8.................. 2
10 |323-11 Screw, 3/8-19x2 Vs ......... 45 13217-11 Nut, 5/8-11 ..o 2
11 [323-6 Screw, 3/8-16 x 1 .............. 46 |[1-602913-01 Baffle, discharge................. 1
12 |98-5975 Washer, disc spring 3/8..... 47 |1-800344  Screw, 5/8-11 x6................ 2
13 |1-653189  Plate, Belt guide................. 48 |[302-19 Zerk, Vs-18 straight.............. 5
14 |1-653190 Spacer.......cccccocvevenveennnnn. 49 [103-1072-01 Strut widmt.........ccoocereneene 2
15 |1-413099  Pulley, Idler........c.....c...... 50 |1-654552  Deck complete service........ 1
16 [1-653368  Belt, deck drive.................. 51 |3217-46 Nut, 3/4-16 heavy................ 3
17 |3296-39 Nut, nyloc 3/8-16 ............... 52 |103-2802 Washer, disc spring 3/4 ...... 3
18 [3256-4 Washer, 3/8 std flat ........... 530 |1-653386  Sheave, blade drive............. 3
19 |1-513034  Pivot, Bearing.........cc........ 54 |323-7 Screw, 3/8-16 x 1 1/4.......... 18
20 |(1-633151  Spring, extension .............. 550 [103-1330  Guard, bearing top............... 3
21 |321-1 Screw, ¥4-20 x 3/8 ............. 5600 |103-2477  Bearing, ball........................ 6
22 11-652192-01 Idler arm widmt ................. 57 |1-323532 Housing, bearing................. 3
1-654193  Idler arm widmt w/bushings 1 58 |3296-32 Nut, 3/8-16 nyloc................. 18
23 |1-603384  Bushing, idler pivot............ 59 |[103-2534  Spacer, bearing................... 3
24 11-800811  Screw, 7/16-14x11/2...... 60 |32120-8 Snap RiNG ..coooveeiiiciieee 3
25 |[32128-37  Nut, whizlock 7/16-14........ 61 [103-2535  Spacer, guard bottom ......... 3
26 |1-633447  Chain, deck lift................... 4 620 |103-2787  Spindle......ccccoeverieieiieenen. 3
27 |1-654478  Deck wldmt (1-652418-01) 63 |1-807268 Key, machine.........cc........... 3
w/decals .......cccccoeiieeennnne 1 64 |103-2528 Blade, notched.................... 3
28 |1-800805 Screw, 3/8-16 x31/2........ 1 103-2508  Blade, low lift.........ccccoieens 3
29 |323-13 Screw, 3/8-16 x2 3/4 ........ 2 0 [103-2518  Blade, mulching.................. 3
30 |32128-33  Nut, whizlock 74-20............ 4 103-1578  Blade, solid ..........cccceeueeee.e. 3
31 |1-543963  Bumper, rubber ................. 2 65 |103-0865 Washer, disc spring 5/8 ...... 3
32 |322-2 Screw, 5/16-18 x 5/8 ......... 3 66 |103-0862  Screw, 5/8-18 x2 3/4 gr8...3
33 [98-5961 Screw, 3/8-16 x4 gr8....... 5 67 |[103-2547  Cutter housing assembly ....3
34 |1-603602  Bushing, roller................... 5 68¢ [103-3222  Cutter Housing Complete ...3
350 [1-603299  Roller, anti-scalp ............... 5

Exmark red touch up spray paint — P/N 1-850337

[ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit PN MK523(52”)

O Apply Mobil HTS grease (or a food-grade anti-sieze) between the spindles & bearings and spindles & sheaves and under
top bearing guard. DO NOT use a copper or nickel based anti-sieze.

O Kit 103-3168 includes antiscalp roller, bushing, and mounting hardware.
+ Complete cutter housings also include items 65 & 66.



52" DECK GROUP

50

Torque to

145 ftdbs 51

140~

AN g6 Torque to

115-120 ftdbs



FRONT FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. [ Part No. Description Req'd.
1 103-2081  Asm, lever w/grip (103-2078-03) 1 35 | 1-633579  Spacer, front caster .............. 2
2 1-633295  Grip, liftlever .......cccccceeeennnn.n. 1 36 | 103-0064  Wheel & tire assy.................. 2
3 1-652027-03 Arm widmt, deck lift.............. 1 1-633002  Tire, 13x5.0-6 4 ply ............... 2
4 1-633325  Spring, compression............. 1 103-0070  Wheel.....cccovvvvveeeeeeeievirirrrinnns 2
5 3256-24 Washer, 3/8 SAE................. 1 37 | 325-36 Screw, ¥2-13 X7 1/2.....ccc...... 2
6 3296-39 Nut, nyloc 3/8-16 (44”).......... 3 38 | 1-632511-01 Caster widmt.........cccvevevnneenn. 2
3296-39 Nut, nyloc 3/8-16 (487&52")..2 39 [ 3296-45 Nut, nyloc 72-13 (light thin)......2
7 1-633068 Arm, deck lift...........cevueeeeees 2 40 1-543511 Seal, grease........ccccceeeeneeennn. 2
8 1-808284  Clevis, pin 3/8 X 1 ...ccocuveeeenne 2 41 1-543509  Bearing cone, tapered roller...4
9 1-806003  Hairpin, cotter............ccccc..... 2 1-543508  Bearing cup, tapered roller ....4
10 323-9 Screw, 3/8-16 x13/4 .......... 1 42 | 1-633508  Washer, spring disk ............... 6
11 1-653230-01 Plate, deck lift ...................... 1 43 | 3296-51 Nut, nyloc %4-10........cccceeeennneee. 2
12 | 323-13 Screw, 3/8-16 x 2 3/4 ........... 1 44 | 1-543513 Cap, grease .......cccceceecveeeeennee 2
13 1-633082  Bushing, lift lever.................. 1 45 | 1-633553 Pad, anti-skid.............cccceeeenn. 2
14 | 1-652235-01 Plate widmt, deck lift............ 1 46 | 103-3428  Asm,floorpan(99-3869-01)
15 | 3290-357  Nut, whizlock 3/8-16.............. 15 w/pad & decals............cc..eee... 1
16 1-633097  Hitch pin w/lanyard............... 1 47 | 3229-10 Bolt, carriage ¥2-20 x 1/2......... 10
17 | 323-6 Screw, 3/8-16 X 1 .......cee.e... 1 48 | 3230-1 Bolt, carriage 5/16-18 x 3/4. ...2
18 | 1-413088 Bushing, lift lever.................. 1 49 | 32128-20  Nut, whizlock 5/16-18 ............. 8
19* | 103-1991-01 Asm, front frame 44" ............ 1 50 | 32128-33  Nut, whizlock %4-20 (44”)......... 10
* | 103-2460-01 Asm, front frame 48" ............ 1 32128-33  Nut, whizlock %4-20 (487&52” .. 11
* 103-1994-01 Asm, front frame 52"............ 1 51 322-3 Screw, 5/16-18 x % (44’8 48”)...6
20 | 32151-103 E-ring (44”)..ccccovveeiiieeeeee 7 52 | 3256-3 Washer, 5/16 SAE flat(44°848”) 4
32151-103 E-ring (48’&52") ......cueveeneee. 6 53 | 98-5975 Washer, 3/8 disc spring.......... 12
21 3256-29 Washer, 7/8 SAE flat (44”)....6 54 | 3256-27 Washer, 5/8 SAE flat .............. 2
3256-29 Washer, 7/8 SAE flat(48°&52") 7 55 |103-3451 Asm,flrpan front (99-3868-01)
22 | 1-652013-01 Shaft wid,deck lift LH............ 1 w/decal ......ccoceveeiiiiieeiiiee e 1
23 | 1-652014-01 Shaft wid,deck lift RH (44”)....1 56 | 323-7 Screw, 3/8-16 x 1 1/4.............. 12
¢ | 103-1674-01 Shaft wid,deck lift RH(48"&52")1 57 | 1-653049  Hinge, floorpan (piano)........... 1
24 | 302-19 Zerk, V4-28 straight ............... 5 58 | 99-3870-01 Bracket, floorpan .................... 2
25 | 3217-11 Nut, 5/8-11 regular ............... 8 59 | 1-811010  PlUG..eeeiiiiiiieiiiiiiee e, 2
26 | 1-633441  Swivel, deck mount .............. 4 60 | 1-806005  Hairpin, cotter (service only)...1
27 | 3218-6 Jam nut, 5/8-11 ... 4 61 | 323-8 Screw, cap HH3/8-16 x 1 1/2..1
28 | 1-805517  Washer, 5/8 std flat .............. 2 62 | 103-1987  Asm, deck lift spring................ 1
29 | 1-653011 Rod, deck lift........ccccevvvunnenn. 2 630 | 103-1673-01 WId, foot lift assist lever.......... 1
30 | 1-653009  Spring, deck support ............ 2 640 | 322-10 Screw, 5/16-18 X 2......cceeee..... 1
31 | 103-0068  Caster wheel assy................ 2 650 | 1-803013  Nut, torque 5/16-18................. 1
32 | 1-633581 Spacer, bearing.................... 4 660 | 321-2 Screw, 1/4-20 X 1/2.....cccco...... 1
33 | 103-0063  Seal, bearing .........cccceeeenneen. 4 670 | 3296-59 Nut, nyloc 3/8-16 light thin ...... 1
34 | 1-633585 Bearing cone ........cccccoeenee 4 680 | 103-2437  Asm, cup holder...................... 1
1-633584  Bearing, CUP ...cceveeiiinneennnne. 2 69 | 103-1982  Bushing, spring.......ccccccvvuueenn. 4

Exmark red touch up spray paint — P/N 1-850337
* Includes frame weldment plus items 22, 23 & 63 (item 63 not included with 44”).
¢ Standard on 48” and 52” units. Optional on 44” units (Cup holder kit P/N 1-641284, Deck lift assist kit P/N 103-

1675).




FRONT FRAME GROUP




MAINFRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-0465 Seat, complete w/armrests . 1 20 | 322-3 Screw, 5/16 =18 x %............ 3
2 |1-643255 Track, seat (4” adjust.)........ 1 21 | 103-2769  Wheelltire assy (44"deck)........ 2
3 |1-543401 Spacer, seat track............... 2 103-2770  Wheelltire assy(48’&52"deck)...2
4 |103-0292 Cushion, armrest (RH)........ 1 1-653158  Wheel (44” deck) ................. 2
* 1103-0291 Cushion, armrest (LH) ........ 1 1-653161  Wheel (48” & 52” deck)........ 2
5 |[103-0289 Cushion, backrest............... 1 103-2771  Tire, 24 x9.5-124 ply.......... 2
6 [103-0290 Cushion, seat ..................... 1 22 | 3256-23 Washer, flat 5/16 SAE ......... 6
7 1-632187-03 Frame, seat mount............. 1 23 1-807513 Bolt, carriage #10-24x" ...... 2
8 |323-39 Screw, 3/8-16 X 5................ 2 24 | 1-513592 Ball, (red) throttle cable........ 1
9 |32128-20 Nut, whizlock 5/16-18...... 12 25 | 103-3086  Control, throttle (Koh).......... 1
10 |3296-29 Nut, nyloc 5/16-18............... 3 1-633696  Control, throttle (Kaw).......... 1
11 |1103-1731 Rod, seat hold up................ 1 26 | 1-653089-03 Bracket, instrument panel....1
12 |322-5 Screw, 5/16-18 x 1 .............. 3 27 | 3296-2 Nut, nyloc #10-24................. 2
13 [103-3429 Asm,mainframe(103-2917-03) 28 | 1-513658 Bumper ..o, 2
wi/decals ......ccoceeeeiiiiiiinnnen, 1 29 [ 1-523420  Bumper, rubber.................... 2
14 [3296-42 Nut, nyloc 74-20................... 2 30 | 1-633859 Seatframe .........ccceeecrvvnnnnnee. 1
15 |242-50 Nut, wheel ¥2-20.................. 8 31 | 322-2 Screw, 5/8-18 x 5/8.............. 6
16 |3296-39 Nut, nyloc 3/8-16................. 2 32 | 1-303335 Tie, plastic......cccceeevcvrereennnen. 1
17 [103-3452 Asm,console(103-2197-03) 33 | 3256-3 Washer, flat std 5/16............ 2
wi/decals .....cccoceeeeeiiiiinnnnn, 1 34 |[103-0284 Tab..oooeie 2
18 |103-0724 Panel,instrument (103-1194-03) 35 | 322-7 Screw, HHC 5/16-18x1%%.....2
w/decals ......ccoocvieeiiiiiiees 1 36 | 1-633349  Spring.....ccccceevvvveeeiiiireeenn 2
19 |103-3085 Control,choke (push-pull)(Koh) 1
1-603336 Control,choke (push-pull)(Kaw) 1

*Not lllustrated
Exmark black touch up spray paint — gloss black




FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 11-303077 Clamp, fuel line.........ccccovvvueen.... 6 9 |322-3 Screw, 5/16-18 x 3/4 .............. 4
20 | Kohler Part No. 2405002 Fuel filter........... 1 10 [1-805005 Washer, lock 1/4 .................... 4
Kawasaki  Part No. 49019-7001 Fuel filter......1 11 [3256-23 Washer, 5/16 SAE .................. 8
3 |1-543526 Fuelline......ccooeveeviieeeiee e 2 12 |3296-47 Nut, nyloc 5/16-18................... 4
4 (103-0216 Fuelline.....ccooeviiiieeiiiieie 1 13 [1-633349 Spring, fuel tank...................... 4
5 [1-633347 Valve, fuel.....cccooceveeeiiieiiee. 1 140 |1-633023  Stud, fuel tank............ccceeueeeee. 4
6 |1-303335 Plastic tie (Iarge) ........cccceeenneee. 1 15*0 [103-2122  Asm,tank fuel (LH).................. 1
7v [103-2605 Fitting,fuel bulkhead w/strainer 2 O |103-2123  Asm,tank fuel (RH).................. 1
103-2784 (O 1 110V T 2 16 |103-2107  Cap, fuel tank.........cccceeeeeuneen.. 2
8 |1-543296 Grommet, fuel line.................... 2
* Not lllustrated
¢ Use Pro-Lock, Retaining Type (P/N 840023, .5ml tube) on stud threads going into tank.
0 Refer to Engine Owner’'s Manual (Fuel filter Must be 15 Micron or smaller).
O Includes tank, cap, fitting, and studs.
v Use Pro-Lock Nut Type (P/N 840022, .5ml tube) on fuel fitting.

-10-



PARK BRAKE GROUP
1

29
Ref. Qty. Ref. Qty.
No. [Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-652073-03 Crank wIdmt, brake.............. 1 18 1-633144 Pin, trunion.........ccccooou. 2
2 [3272-10 Pin, cotter 1/8 x 3/4 ............... 1 19 |3256-4 Washer, 3/8 std.................. 4
3 1-633131 YOKE ..o 4 20 (1-633454 Spring, brake rod ............... 2
4 |1-808285 Pin,clevis3/8x11/8............ 1 21 (3234 Screw, 3/8-16 x 3/4 ............ 9
5 13219-3 Nut, 3/8-24.......cccceeeveeeeen. 8 22 [1-653074-03 Lever, brake..........c..c........ 1
6 103-0356 Rod, brake.......cccocoevviveerennnnn. 2 23 [1-633268 Grip, brake lever ................ 1
7 |1-653068  Spacer (long) 447/48” deck ..4 24 [1-653069  Spacer(short) 447/48” deck ..4
* 11-653380  Spacer (long) 52” deck ......... 4 * 11-653381 Spacer(short) 52" deck ....... 4
8 |3257-42 Woodruff key, 5/16 x 1 .......... 1 25 |[3253-7 Washer, lock %a......ccuee... 8
9 |325-13 Screw,2-13x3.25 G5(44"848").. 8 26 [103-0131 Nut,sq.reg. ¥2-13UNC-2B ..8
1-800348  Screw, '5-13x4.25 G5 (52”)...8 27 [1-633102 Bearing, flange................... 4
10 |103-0355 Band, brake...........cccuuernnneee. 2 28 |3290-357  Nut, whizlock 3/8-16 .......... 8
11 |103-0590 Hub & drum w/studs, plated.. 2 29 ([103-3116  Shaft widmt, brake.............. 1
1-633926  Stud, wheel..............cccuuvnnnee. 8 30 [1-653061 Linkage, brake handle ....... 1
12 [1-809036  Nut, slotted 1.00-20............... 2 31 1481 Zerk, grease..........cccuvveeen. 2
13 [1-806800 Pin, cotter 9/64 x11/2.......... 2 32 |98-5975 Washer, disc spring 3/8 .....1
14 [103-0374 Retainer, brake band............. 2 33 |1-523157  Washer, spacer.................. 2
15 [103-0384  Spacer......cccccccveeevevcnvrreennnnn. 6 34 |32151-48 Ring, retaining.................... 1
16 [322-9 Screw, 5/16-18 x 1.75.......... 6 35 [103-2399 Pin, spring clevis................ 3
17 |103-0352-03 Bracket, brake 447/48” ...... 2
* 1103-0353-03 Bracket, brake 52"............. 2

*Not lllustrated
Exmark black touch up spray paint — gloss black

-11-




MOTION CONTROL GROUP

Ref. Qty. Ref.
No. | Part No. Description Req'd. No. | Part No. Description Req'd
1 |[103-0632 Handle 103-0410-03 w/grip (RH) 1 20 |1-653046 Link, pump control ............. 1
* 1103-0631 Handle 103-0409-03 w/grip (LH) 1 21 [3290-357  Nut, whizlock 3/8-16 .......... 8
2 1-633257  Grip, motion cntrl handle ....2 22 |(1-653316 Pin, Damper Anchor .......... 2
3 |323-6 Screw, 3/8-16 X 1....ccceeeeeee 4 23 |3256-23 Washer, 5/16 SAE ............. 4
4 |98-5975 Washer, disc spring 3/8...... 4 24 (32120-35 E-ring ..ccoovvviie, 2
5 |[103-0407 Arm, control shaft................ 2 25 [103-2913  Damper ......ccccceeeeeeeeieeeeennnn. 2
6 [323-9 Screw, 3/8-16 x13/4.......... 6 26 |1-403180  Screw, 5/16-18x1%4 special4
7 |103-2200 Bracket, motion cntrl (RH)..1 27 [1-633102  Bearing, flanged................. 4
8 |3296-39 Nut, nyloc 3/8-16................. 6 28 (103-2199  Bracket, motion control(LH) 1
9 |3234 Screw, 3/8-16 x 3/4............. 8 29 |[3256-2 Washer, 1/4......cccccoeevevnnnen. 2
10 |32128-20 Nut, whizlock 5/16-18 ......... 12 30 |[3219-2 Nut, 5/16-24 ........ccceveenneee. 8
11¢ |1-803022 Setscrew, 5/16 x5/8............ 2 31 |3220-2 Nut, jam 5/16-24 ................ 2
12 11-653092 Arm, pump control .............. 2 32 [1-303105  YOKE...cooooooooiieieiieieieeeeeee, 2
13 |3256-3 Washer, 5/16 std................. 4 33 |[1-808280  Pin, clevis 5/16 x 1.............. 2
14 |1-633152 Balljoint (LH) ......cccuvveennnee. 2 34 |3272-5 Pin, cotter 3/32x 1/2.......... 2
15 [322-6 Screw, 5/16-18 x 1 1/4 ........ 4 35 |[1-543017  Balljoint (RH)........ccvveeeee. 2
16 [1-603737 Bolt, (neutral return)............ 2 36 |1-323245  Spring, compression.......... 2
17 |1-603807 Spring, (neutral return) ....... 2 37 |[103-3060 Knob, tracking.................... 1
18 [1-603735 Bushing,nylon(revrse ind.) .2 38 |103-3066  Link, tracking rod ............... 1
19 |1-804524 Nut, 5/16-24 (LH)................ 3 39 |[103-3063 Asm, tracking...................... 1

Exmark black touch up spray paint — gloss black
* Not lllustrated

¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews

-12-




HYDRAULIC GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. Part No. Description Req'd
1 103-1947  Asm, reservoir w/ decal .............. 1 26 [103-1942 Pump, hydro .......ccoeevviviiivieeees 2
2 [103-1948 Cap, hydraulic reservair.............. 1 103-2664  Kit,Input shaft 10A ..................... 1
3 [103-1949  Gasket, reservoir cap.................. 1 103-2665  Kit, Thrust bearing 10A ............... 1
4 |321-6 Screw, ¥4-20 X 1.0 ..cccoccvieeeine. 2 103-2666  Kit,Cylinder block 10A ................ 1
5 |3256-22 Washer, flat SAE V4 .................... 2 105-6184  Kit,Overhaul seal ....................... 1
6 |[103-3071-03 WId,reservoir stand..................... 1 103-2741 Kit,Shock Valve 10A/10L ........... 1
7 |103-1801  Adapter, straight .........ccccceeenneee. 1 27 [103-1680 Hose, LH 44" & 48" .................... 2
1-603921 Boss O-riNg.....cccceecvveeeevcieee e, 1 103-1681 Hose, LH 52" ..o, 2
8 103-1912  Adapter, straight ........cccceeennee. 1 28 ([1-603991  Adapter, straight (LH wheel motor) ..2
1-603921 Boss O-ring.......cccccvvvveeeeeeeeeicnns 1 1-603919  B0SS O-riNg ..oevveveeeiiiiiiieeeeeenn, 1
9 |103-1716  Clamp, hose (17/32) ................. 3 1-603992  Flare O-ring ....ccoevevveeeviiiireeennen, 1
10 |{103-1988 Clamp, hose (11/16) .................. 3 29 |3290-357  Nut, whizlock 3/8-16 .................. 7
11 |103-3077  Asm, supply hose .........ccccceeees 1 30 |[323-7 Screw, 3/8-16 X 1 V4 cceeevevineee. 4
12 |103-2889  Asm, filterhead................c........ 1 31 |103-1940 Adapter, straightlong ................. 4
103-1912  Adapter, straight ............ccccccoee. 2 1-603920 Bo0SS O-riNg ...oevvvvivieeeeiiereeeeee, 1
1-603921 O-MiNG eeeeeiiieee e 1 1-603992  Flare O-ring ....cccoocvveeeiiiieeeennen, 1
13 [321-3 Screw, 1/4-20 X 5/8.......ccceeveeenne. 2 320 |1-803050  Setscrew, .312-18 x .75 ............. 4
14 |322-5 Screw, 5/16-18 X 1 ....ccovvveeeeennnn. 1 33 |1-653156  Sheave, pump drive 44” & 48" ...2
15 |1-805004 Lockwasher.........cccccoieeieernnnnees 2 1-413010  Sheave, pump drive 52”7 ............. 2
16 [1-513211 Element, oil filter ........ccccceeeee. 1 34 |103-1767 Spring, extension .........cccccceee.... 1
O |1-523541  Element, oil filter (winter) ........... 1 35 |3296-39 Nut, nyloc 3/8-16 .........cccceeeennen. 1
17 |103-2930  Asm, charge hose ........ccc.ccoo..... 1 36 |98-5975 Washer, disc spring ........cccce...... 1
18 |103-2357  Asm, case drain hose ................ 1 37 |1-373034 Washer, 7Ga.x1% O.D. ....... 1
19 |1-653187 Hose, RHrear44” & 48" ............ 1 38 [1-513034 Bearing ....ccccceeeeeeiiiciiiieeeeee e 2
1-653437 Hose, RHrear 52".........ccccccc....... 1 39 |1-654143  Arm, idler w/ bearings ................ 1
20 [1-653186 Hose, RHfront44” & 48" ........... 1 40 |1-652142-03 Idler arm weldment .................... 1
1-653436  Hose, RH front 52" ...................... 1 41 [302-40 Zerk, 90° Va-28 .....cccoeviieeeee, 1
21 [1-633605 Elbow, 90° (RH wheel motor) ....2 42 |(323-9 Screw, 3/8-16 X 1% .vvveeens 2
1-603919  B0SS O-riNG ..eevveveeviiiiiieeeeeeenn 1 43 |323-13 Screw, 3/8-16 X2 % .ccccvvveeeennn. 1
1-603992  Flare O-riNg ....ccceeeeeeeieinrreieenne. 1 44 |3256-4 Washer, 3/8 std flat .................... 1
22 |1-523328 Wheel motor ........cccocevvevveevnnnnnn. 2 45 (1-603044 Bushing, idler pivot .................... 1
1-000139  Kit, bearing .........ccccoveevvcieeeennn 1 46 |[1-603496 Bushing, idler ........cccccovvrevinnnennn. 1
1-000099  Kit, s€al ...cccocveveeeiiieececiee e 1 47 [1-603843  Pulley,idler ......ccccccoevvveeevennnennn. 1
23 |103-1799  Elbow, 90° .....coceiiiiiieeeeee e 2 48 |[3256-24 Washer, 3/8 SAE flat ................ 1
1-603921 Boss O-riNg ...cccevevvvieeeeeiieee e 1 49 |1-653163  Belt, pump drive 44” & 48" ......... 1
24 11-807272 Key 5x5x25mm ....occveveinnen. 2 1-653416  Belt, pump drive 52”7 ................... 1
25 1103-1802 Elbow, 90° .....ccoevevviieeeeiiieenen. 2 50 |[322-3 Screw, 5/16-18 X .75.......ccccuveee.. 1
1-603921 Boss O-ring.........ccccouveeeecuveeennnnn. 1 51 |[32128-20  Nut, 5/16-18 whizlock ................. 2

< O

Exmark red touch up spray paint — P/N 1-850337
Use only for operation below 32°F (0°C)
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

-13-




HYDRAULIC GROUP

-14-



KAWASAKI 17HP ENGINE GROUP

OIL DRAN
35

Qty. Qty.
No. | Part No. Description Req'd. No. Part No. Description Req'd.

1 [103-3078-03 Strap wldmt, engine guard...... 1 22 |1-653035 Sheave, pump drive ................ 1
2 |32128-20  Nut, whizlock 5/16-18.............. 25 23 [103-0690 ClutCh......ccccvivviiiiiieeeiee e 1
3 |322-3 Screw, 5/16-18x3/4.................. 21 105-1670 Pigtail, clutch ........ccoooevieieee, 1
4 1-653095-03 Shield, eng. Guard.............. .. 1 103-3012 Kit, brake pole module................. 1
5 |103-3164-03 Strap, engine guard ................ 1 24 |1-603610 Washer, disc spring 7/16 ......... 2
6 |103-2745  Muffler, Kit.......cccovveeviiereeen, 1 25¢ |3212-12 Screw, 7/16-20 X 3.....ccceeeenneeee. 1
7 |1-653196  Bracket, muffler support.......... 1 26 |1-303335 Plastic tie (large).......cccceeeeeen.... 2
8 |3256-3 Washer, 5/16 std flat .............. 1 27 |1-303334  Washer, spring disC ................. 4
9 |3296-29 Nut, nyloc 5/16-18 ................... 4 28 |[3256-23 Washer, 5/16 SAE flat ............. 3
10 |322-9 Screw, 5/16-18 x 1 3/4 ............ 4 29 [1-653565-03 Shield, heat..........ccceevvverennnne. 1
11 |103-2564-03 Guard,RH..........cccceeeviiirennne 1 30 |3230-1 Bolt, carriage 5/16-18 x 3/4......3
12 |103-2566-03 Guard,LH .........ccceevrviiinenee 1 31 |3296-29 Nut, nyloc 5/16-18.........ccc....... 3
13 |103-2614  Bushing, seat mount ............... 1 32 [103-2630 Clamp,1.25......cccccciiiieeieeeeeens 1
14 |1-613235 Washer......cccccooieveiiceneeeee, 4 33 [103-2599  Tailpipe ...cvvvveeiiieieeiiiiee e, 1
15 [1-633545  Spacer, grommet........ccc......... 2 34 [103-2631 Clamp,1.125........ccovcciieeeeen, 1
16 |1-633630 Grommet .....cccoocvieeeviiieeeee, 2 350 |103-1965  Valve, oil drain ..........ccccoeeonnees 1
17 [1-633543-03 Strap, clutch/brake................... 1 36 [103-1966  Adapter, M20-2.5/3/8 NPT........ 1
18 | 322-22 Screw, 5/16-18 x 3 1/2............. 1 37 |103-2560-03 Deflector, lower frame ............. 1
19 |322-6 Screw, 5/16 NC x 1 1/4 ........... 1 38 [322-2 Screw, 5/16-18 x .625.............. 2
20 |1-807259  KeY .coooiiiiiiiiieiiiee e 1 39 [1-653290 Gasket......cccocoviiiiiiiiiiiiiiiiieen, 2
21 [103-2308 Spacer, crankshaft ................. 1

Use a Teflon Pipe Sealant or equivalent on threads of drain valve.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
Exmark black touch up spray paint — gloss black

-15-




DECAL GROUP

A\ DANGER

* Theown Had:
Jitiole: pntobrl %_
injay =

or death.
Kol i
* Avold bladag unices

ol a

/A CAUTION
= DoNOT park an siops unleas perk brake is engaged.

O

= Read operat's manual before operaing.
* DONOT et ness e o sl perte

Do
i
+ DoNOT.
aaify

+ Do NOT cany pesmengers.
+ Cloarres of debils betra mowing.
- Befre eening gperstors poeiton:

~Disengage |

I
U

v e e oo neute ok s,
-Enga
« Shutoffenghe and remove key befire ad sting,

‘aorang, o doaig.
+ Uso aromo

T e dopee
+ DoNOT mow wet skpes.

caution whan poraingon pes.

ANTI-SCALP ROLLER

ADJUSTMENT
FORNORMAL GPERATING CONDITIONS, PLACE
"ROLLERSIN POBTICNS S-0WN FOR S 18)
GROLND CLEARMCE.

[ CUTTNGHEIGHT
| INGHES()
| o

FOR MAXINUN FLOTATION, ROLLERS WAYBE
FORTONED LOWER, LT MUST MANTAN ANNINM
F 14 EROUND CLEARMICE. NEVER POSTICN

THE ROLLERS TOSUFRGRT THE MONERDEC,

NGINE OL

STRIKNG AFOREIGN DBIECT.

ACAITO A CAUTION
HGRALCOLLE oY WHOUTGUD = LOOSE UR DAMAGED BLAOE BOLT MAY ALLOWELAGE T0 CONE
NOBL 1 SAZ 16W0 NALKE. LT FROM LNDER DEGK ATHIGH 9PEED
STHETIC

7

/

. 1
« TERQUEBLADEBOLTTO 15120 FTABS{SK-163Nm)
SEE OPERATORSMANUAL

WAL/ 177

/A\WARNING

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE

GRASS COLLECTION SYSTEM, OR
MULCHKITIN PLACE. DO NOT
REMOVE GRASS GATCHER UNTIL
BLADESHAVE STOPPED. .,

14

STATINRY
1DLERS

413308 48"

FRONT OF
413003 442 MOVER

10
DANGER

[KEEP HANDS and FEET AWAY

o GREASE LUBE POINTS AT
(D) HEDX HYDRAULIT FLUID

! 15

CHECK TIRE PRESSLRE -

e SEE OPERATORS MANUAL FOR ADDITIONAL DETAILS

V]
i
)

£[ AWARNING

CHECK/SERVICE REFERENCE A[D

[USE ONLY NOBIL 1 15K-
(2) SEE ENGINE GPERATORS MANUAL FOR SERVICING ENGINE.

£ I\ 25 HOLRS
2. T
S
l: 4
T~ s

INTERVALS SHOWN.

AT NTERVAL SHOWN
50 SYNTHETIC MOTOR OIL. )

13 PSI AT INTERVAL SHOWN

YEARLY-Cy
25 HIURS

200 HOLRS ==
=925 HOURS
25 HOURS =
25 HOURS =y 3025 HOLRS
=
=
4D HOURS W/ ZERK
40 HOURS W/ ZERK
YEARLY W/D ZERK YEARLY W/O ZERK
YEARLY -ty

3
25 HOURS

aaaaa

A 19
RWANTA@E

23\

20

YRR SITEH G332
TR S UL
FIR IISOSA. ISR

24
ConEem 53

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-1970 Decal, Panel ..........cc.ce.n.. 1 14 | 1-653477 Decal, Belt Routing............... 1
2 1-513746 Decal, Muffler...........ccccc........ 2 15 | 1-653183 Decal, Check Service ........... 1
3 1-653140 Decal, Deck Height............... 1 16 | 103-3142 Decal, LHP Model................. 1
4 1-323540 Decal, Roller Mounting ......... 1 17 103-0262 Decal, Fuel Valve.................. 1
5 1-523552 Decal, Hyd Tank/Hot Surface 1 18 | 103-1997 Decal, Top Console ............. 1
6 1-513748 Decal, Guard................cc....... 1 19 | 1-303520 Decal, Trivantage.................. 1
7 1-513742 Decal, No Step.......cccvveeeeee... 2 20 1-403131 Decal, Commercial 48 ......... 1
8 103-1077 Decal, Bolt Torque ............... 2 21 1-643401 Decal, Mercury Switch.......... 1
9 1-303508 Decal, Discharge Warning....1 22 | 98-5954 Decal, Missing Cover ........... 2
10 | 1-403005 Decal, Danger ...................... 2 23 | 1-523417 Decal, Commercial 44 ......... 1
11 1-633922 Decal, Anti-Scalp .................. 1 24 | 1-403132 Decal, Commercial 52 .......... 1
12 | 1-653147 Decal, Deck Height............... 1 25 103-2882 Decal, Exmark Logo ............. 1
13 | 103-2644 Decal, Exhaust system......... 1 1-654520 Decal Kit.........coevvvevvveeeeee, 1

16-



KOHLER & KAWASAKI 21-23HP ENGINE GROUP

Ref. Qty. Ref. Qty.
No. [ Part No. Description Reqg'd.| | No. | Part No. Description Req'd.
1 103-3078-03 Strap, engine guard ................ 1
2 |32128-20  Nut, whizlock 5/16-18 (44/48) ..22 27 [1-303334  Washer, spring disc.................. 4
32128-20  Nut, whizlock 5/16-18 (52)....... 22 28 |[3256-23 Washer, 5/16 SAE flat44848”) .4
3 |322-3 Screw, 5/16-18x3/4 (44°848").....20 3256-23 Washer, 5/16 SAE flat (527).....12
322-3 Screw, 5/16-18x% (52”) ........... 12 29 [103-2740-03 Shield, heat(except 17hp Kaw)... 1
4 [33114-020 Screw, HH M8-1.25x 20......... 1 30 ([33113-016 Screw, HH M6-1 x 16.............. 2
5 |[103-3164-03 Strap, engine guard ................ 1 31 |33113-025 Screw, HH M6-1 x 25.............. 1
6 |103-3426  Muffler, Kit (Koh) ..................... 1 32 |103-3107-03 Counterweight, 60# (527)........ 1
7 |1-805005 Washer, lock 5/16 heavy......... 1 33 [322-7 Screw, Cap HH 5/16-18x14(52)...8
8 |[3256-3 Washer, 5/16 std flat .............. 1 340 |{103-1963  Valve, oil drain (Koh) ............... 1
9 |3296-29 Nut, nyloc 5/16-18 (Kaw)......... 4 350 |1103-1965  Valve, oil drain (Kaw)............... 1
32128-20  Nut, whizlock 5/16-18 (Koh)....4 36 [103-1966  Adapter, M20-2.5/ 3/8 NPT(Kaw) 1
10 |322-9 Screw, 5/16-18 x 1 3/4 ............ 4 37 |103-2993-03 Bracket,muffler KALH............. 1
11 [103-3218-03 WId,tailpipe guard ................... 1 38 |103-2994-03 Bracket,muffler KARH ............ 1
12 |103-3096  SpPacCer.......ccccceevivireeiiiireeenne, 1 39 |[1-653291  Gasket, (18-23 hp Koh) ........... 2
13 [103-2614  Bushing, seat mount ............... 1 40 |103-3094-03 Deflector,air KC LH.................. 1
14 |1-613235 Washer......ccccccoviiveeiiicneee 4 41 [103-3095-03 Deflector,air KC RH................. 1
15 [1-633545  Spacer, grommet........c.c.......... 2 42 |103-2987-03 Bracket,muffler KC LH............. 1
16 |1-633630 Grommet......ccoovvvveeiiienenee 2 43 [103-2988-03 Bracket,muffler KC RH ............ 1
17 [1-633543-03 Strap, clutch/brake.................. 1 44 |33013-00 Nuthex M6-1 ....ccovveevviininnneen, 2
18 | 322-22 Screw, 5/16-18 x 3 1/2............. 1 45 |[33113-020 Screw,HH M6-1 x 20................ 2
19 [322-6 Screw, 516 NCx 1 1/4 ........... 1 460 [1-805004  Washer,lock 1/4 hvy ................ 4
20 [1-807259  KeY ..ooooooeeeieeee e 1 A [1-805004 Washer,lock 1/4 hvy ............... 3
21 |[103-2308  Spacer, crankshaft ................. 1 47 1103-3219-03 Guard,rear LHP ....................... 1
22 |1-653035 Sheave, pump drive ............... 1 48 [103-3427  Muffler kit 19-23 KA ................. 1
23 |103-0690 Clutch...cccooeeeeiiiieeecieeeeee, 1 49 [103-3287-03 Guard,muffler LH 52............... 1
105-1670 Pigtail, clutch .......cccoceeveee 1 50 |103-3288-03 Guard,muffler RH 52 .............. 1
103-3012 Kit, brake pole module ............... 1 510 |3229-10 Screw,Carr 1/4-20x1/2............ 6
24 |[1-603610  Washer, disc spring 7/16 ........ 2 A |3229-10 Screw,Carr 1/4-20x1/2............ 4
25¢ |3212-12 Screw, 7/16-20 x 3 (Kaw)........ 1 520 {32128-33  Nut,flange 1/4-20.................... 6
¢ |3212-10 Screw, 7/16-20 x 2 1/2(Koh) ... 1 A [32128-33  Nut,flange 1/4-20 .................... 4
26 |1-303335 Plastic tie (large) ........cccueeee. 2 53 |1-653313  Gasket, (19-23 hp Kaw)........... 2
0 Use a Teflon Pipe Sealant or equivalent on threads of drain valve.
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
Exmark black touch up spray paint — gloss black
O Kohler units only
A Kawasaki 21-23HP units only

Kohler Replacement Parts List

(Refer to Engine Owner’s Manual)
Air cleaner filter inner element
Air cleaner filter outer element

2508304-S
2508301-S

-17-

Kawasaki Replacement Parts List (except 17 hp)

(Refer to Engine Owner’s Manual)
Air cleaner assembly
(Inner & outer elements)

11010-7004




EXCEPTFOR 17HP)

(

KOHLER & KAWASAKI 21-23HP ENGINE GROUP

KAWASAKI

KOHLER

OIL DRAIN
KAWASAKI




KAWASAKI ELECTRICAL GROUP

TO
CLUTCH

Ref. Qty. Ref. Qty.
No. [ Part No. Description Req'd No. [ Part No. Description Req'd
1 1-543792  Wingnut, nyloc ¥4-20 ............ 2 23 |1-543393 Insulator, solenoid (+).......... 3
2 | 1-633652-03 Strap, battery holdown......... 1 24 [1-643275 Relay, 12V....cocccovvieeeie. 2
3 |1-633651 Bolt, battery holdown............ 2 25 |1-633306 Cable, starter (+).....cc..c......... 1
4 1103-0705 Cable, ground (-)...ccceeeeenneee 1 26 |1-513075 Switch, 12V solenoid............. 1
5 |1-543391 Insulator, battery .................. 1 27 |1-543286 Grommet ......coooeeiiiiiiiiiieee, 2
6 |3214 Screw, ¥2-20 x 3/4 ................ 5 28 |[1-633396 Clip, loom 5/8 ........cccovvveeenneee. 2
7 |3256-2 Washer, Yaflat ..................... 2 29 |1-513051 Switch, drive lever N.C.......... 2
8 132128-33  Nut, %-20 whizlock .............. 6 30 |1-303335 Plastic tie, large ..........cc..ee... 4
9 [103-0293 Battery, 12V ..o, 1 31 |1-513374 Meter, engine hours............... 1
10 |103-0707  Cable, battery (+) .......cu...... 1 32 [1-633111 Switch, brake N.O./N.C......... 1
11 |1-800282 Screw, 5/16-18 X 7 ............... 1 33 |100-6186 Module, seat delay................ 1
12 |1-523415  Spring, seat switch............... 1 34 |103-0206 Switch, ignition w/keys .......... 1
13 |3290-500  Screw, #10-24 x 5/8 ........... 10 35 |103-2106 Key, Exmark logo.................. 1
14 |1-652072-03 Bracket wldmt, seat switch...1 1-603511 Key, ignition...........cccccceeiiie 1
15 |322-3 Screw, 5/16-18 x 3/4 ............ 3 36 |1-633673 Switch, blade..........cccceenee. 1
16 |32128-20  Nut, whizlock 5/16-18........... 5 37 |3296-2 Nut, nyloc #10-20.................. 7
17 |1-653036 Washer.........cccoovvveveieeiinnns 1 38 |1-807513 Carriage Bolt, #10-24 x /2..... 4
18 |1-513152  Switch, seat........cccceeevnneenn. 1 39 |1-633782 Switch, Tilt......ccocveiiieeee, 1
19 |1-633181 Plate .....ocovvveieieeeeee e 4 40 ([103-0498 Nut, Ignition ..........cccceeeernnenn. 1
20 |1-816001 Fuse-20 amp .....cccoecveeeennnee. 2 41 [1-807533 Bolt, carriage 10-24x5/8......... 1
21¢ |103-0623 Harness, wiring .......cccecc..... 1 42 |3256-14 Washer, #10 flat.................... 1
22 ]1-303287  Plastic tie, small ................ 3 43 [103-1193 Clip, loom half ....................... 1

¢ Use dielectric grease on all wiring harness connectors.

-19-




KOHLER ELECTRICAL GROUP

TO
ENGINE
Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. Part No. Description Req'd.
1 1-543792 Wingnut, nyloc ¥4-20 ............ 2 22 |1-303287 Plastic tie, small ................ 2
2 |1-633652-03 Strap, battery holdown ......... 1 23 [1-543393 Insulator, solenoid (+)........... 1
3 [1-633651 Bolt, battery holdown............ 2 24 |1-643275 Relay, 12V....ccoovveeeeeeeeeeeen. 2
4 103-0705 Cable, ground (=) ......ccevvu..... 1 25 |1-807513 Carriage Bolt, #10-24 x Y%.....4
5 [1-543391 Insulator, battery .................. 1 26 |1-633782 Switch, Tilt.......ooeeerieeiiennn. 1
6 3214 Screw, ¥4-20x 3/4 ................ 3 27 |1-543286 Grommet ........coeevveeviveeeeeenn. 2
7 |3256-2 Washer, Yaflat ..................... 2 28 |1-633396 Clip, loom 5/8 .......ccccvvveeeennn. 2
8 [32128-33 Nut, ¥4-20 whizlock .............. 3 29 11-513051 Switch, drive lever N.C.......... 2
9 |103-0293  Battery, 12V ....cccoeeeiiiieees 1 30 |1-303335 Plastic tie, large ...........cc.cc... 4
10 |1-523281 Cable, battery (+) .....ccvveeeee. 1 31 |1-513374 Meter, engine hours............... 1
11 |1-800282  Screw, 5/16-18 X 7 ............... 1 32 |1-633111 Switch, brake N.O./N.C......... 1
12 |1-523415  Spring, seat switch............... 1 33 |100-6186 Module, seat delay................ 1
13 |3290-500  Screw, #10-24 x 5/8 ........... 10 34 [103-0206 Switch, ignition wikeys .......... 1
14 |1-652072-03 Bracket wldmt, seat switch...1 35 [103-2106 Key, Exmark logo.................. 1
15 1322-3 Screw, 5/16-18 x 3/4 ............ 3 1-603511 Key, ignition..........ccccceeeeiinns 1
16 |32128-20  Nut, whizlock 5/16-18........... 5 36 |1-633673 Switch, blade.........cccccceeeeel. 1
17 |1-653036 Washer..........cccvvveeeeiiiinnnn. 1 37 |3296-2 Nut, nyloc #10-20................... 7
18 |1-513152  Switch, seat......................... 1 38 |103-0498 Nut, Ignition.........ccccceeeeenneen.. 1
19 |1-633181 Plate .....ccoooveveeeeiiiiieeeee, 4 39 |1-807533 Bolt, carriage 10-24x5/8......... 1
20 |1-816001 Fuse-20 amp......cccceeeeeeeeennnn. 2 40 |[3256-14 Washer, #10 flat.................... 1
21+ |103-0595 Harness, wiring ................... 1 41 1103-1193 Clip, loom half ....................... 1

+ Use dielectric grease on all wiring harness connectors.

-20-



KAWASAKI ELECTRICAL DIAGRAM

NOILSOd 007 TVALMN NI

-21-

e Eﬁmmum HIVIN3 SYENTT TOINDD HITH 03S0D 3
DI HLIN 03501 SIOLINS TOHLNDD NOTLOW HLO8
B U x
1 LavLS e TN ND]
NOLLOA Hef NOILOA H1
—
e oy
cxE @ omom 5= == e - cc oo "N TN WO DTN SAOLIFND
am R O 03 o o B 25 A a o o e oo ‘LN
83 £ 8 EF 3 BB 5 R £ g g5 & A0 0L NV30 — LN HOLIAS
= g = 2 7 7 7 NVBANTA 0L 3ON¥D - NI HOLIAS
= i
3TALS VBT
OIS T D TN o oo ,
MM" HILT S+I+8 1avlS '€
T NIONG =03 3LIHA N 0ld A+ X | ¥+I+8 N "2
INSSI M0 18 0 T INON 30 71
WAYW., LINDHID NOILISOd
N8
EaT
G= + - , mw_}wm X TNIW3L
010N TS e o
VIS Cmo——3dIIS X/l A IYNIN3L
Om o
EsRy
¥ TNIWIL
_Hmmzﬁ_u
]
IR
ENE! ﬁ: 8 WNINSIL
03 BT
NvL 0 HILINS S TVNIN3L
5 FE i) i NOILINOT
ENJE] Dﬁ T TNIWEL
13010 &
13710
HOLINS Old 'OI0NAT0S 8N4 “S313W JNoH A TNIRAL
HOLINS LTI ‘AYTR0 1¥3S X WNINSAL
7 7 o AV L3VLS S TWNINAL
R == = 7 = 2 - AR HOLTAS Old "OTONATOS B4 303N o | 1 NIl
AfFLLYE g TYNIN3L
ALY IN93Y 39V1T0A ¥ TNIRAL
0 E SNOTLIIND TYNTWRSL
(d) ANANT 3004 T0dINDD 3IN00W HJLTNS NOTIINOI
d0Lv M3 HILM3 HILINS
ZHIHTLOR (NND9 T893 /LS A0 LS AT30 LY



KOHLER ELECTRICAL DIAGRAM

NOILISOd X207 TYALMEN NI

039VINT 099vBN3
338 HLIN N30 JHdE HLIN 03501 mm%ﬁm%ﬂmmhmwxz%%ﬂmm
A A x
T 13v1S e T04INDD I08INDD

NOTLOW Hd NOILOW H1

j\g\mmz | MMDE\

"ON3 3AIM WOSH 03M3TA SdOLI3INNDD
S o= = = o s o = = < -5 2 = ~ -~ s - - - - 10N
T 2 £ B ~rE27A R AR Z 55 RS ==
gam = =X g 9 & 88 2 g9 8 2 g 9 52 = A 0L FNRD - L0 HOLINS
il il FREEZ =R R 5 3 gEF & VIB/INIA 0L NV - NI HILINS
| |
i | JATALS X0V IB/ANId
Soo HILTAS S+I+a 1avIS '€
T — a3 = OO
e . m (id A+ X ]| v4I+B N 2
EIREN N B0 ——— INDN 40
NI UTHA . JIIVN, LININID NOILISOd
e
el NETEN X TYNIN3L
' ol H
18 0 0 A NIWRAL N
QINTTDs O S g/aon o
B e
I ¥V IVNIWSEL
_Hmuzﬁm
ENE @ﬁ o FNveA 8 WNIHS3L
o TN
S WNIWL
NYL E 0 HILTAS
NOTLINOT
- 130IA AITTEA T TYNIWS3L
Mﬂmﬁ;‘ o
o HILIAS Old ‘3INIONT “33LTW SMOH A TYNIW3L
7 ﬁ 7 HILIMS LOIL “AY130 1¥3S X WNIWSAL
L o g ooz g - 2® o AV L3VLS S TNINEL
[ = T = = o R 27T
g HILIAS Old ‘3INIONI ‘Y3030 3MOH I WNIAN3L
Ad3LLVE 8 WNIWSAL
INIINT Vo WWNIWG3L
O
E SNOTLJANNDD IYNIWSFL
(01d)
ONMOD HoLM HOLIAS — 171dNT 300N e
80373 IS jymg gyas, DNDD 3004 HILIMS NOILINYL

INAECVEN



KAWASAKI ELECTRICAL LOGIC SCHEMATIC

0IONTOS
J3LAVLS

AT+

(39YIN3 FAvdE HLIM NAOHS

(1N0 S3I1ONvH) NOILISOd X071
TYALMEN NI d3A37 T04INDD HLIM NAOHS

03133NNO3 1OND
ONISSOdD S3dIM 7

03123NNDD S3AIM H

AV AV
T LIS Iivag 0SNG T04INDD
| 1 NOTLOW Hd NOILOW H1
“““““““““ A
? Q
—
REr = 2@ 2 2R 25 C R R 2 2 o oo
A o =2 E AN
g==z m = =X 2 2 8 82 P g g e 2 9 2 e e
i B 8= R Fd A s il B R =
|
0IONTOS 134 JoNved EalliEi]
HOLINS
TIIY NN 3THA JIAIS VNI 0L
JI1SSTed 110 118 >0 A3
palgs
V18 J9¥Nd0 T
I8 >0 of1H
LIS 18/20NR0
03
|
3D — | e
03 . L0 [N | [0
3574 =
e = OTA 7’ o .. o|X
[ D R O D
—— 9D -
13 T 0 0 oI
ENIE) B -. .. olg
v 0c 13110 W e §
13 ﬁ “““““““
A
= -
= =~ 2 g9 - | S B e L2
m a0 (=i = = = 5 A5 =2 =
S+1I+8 1dv1S '€
A+ X| V+I+8 N 2
- @j INON 4401 8
W IAVW, LINJAID NOILISOd
S0LYIN03Y = (0Ld)
/31411 03d = Him < Yoo | || -
O 03
HILINS e
IRISVALEN I0oH
INAEAAEN

1v3S NI d01ve3dl HLIM NMOHS

V¥ TNINSEL /

¢

I

(NI HJLINS) 039VONSSIO
0OLd HLIM NMOHS

HOLINS
NOILINSI

TIYNIWE3L

TIVNIWS3L

S IYNIWS3L

I UNIW3L

X TIYNIWSEL

-23-



KOHLER ELECTRICAL LOGIC SCHEMATIC

0F0YINT AVag HLIM NAOHS

N33 Hd

pal}

HIdLS IHWNITH X0

J1THM

Ava

A8

N33 Xd
N334 Xd
JdIALS XTa/ TNVl

3dIdIS [HNFFH X0

ISAEY AV ENE!
o 1av1S
, ] , ]
“““““““““ .vxwiu\\ﬁ\nT
=
ﬁ_ : | ﬁJHTQ

MITHA
g 11
NIFH 0
NI 0

3dIdLS X8/ NId

T0dINDD
NOILOW Hel

o
= 4
o o
A oA
m m
m m
= =

(1IN0 SFIONVH) NOILISOd 001

WALNAIN NI d3A3T T04INDD HLIM NADHS

N33 10

g 11

10N OS> | >3

ALY TR > | > 1300 ———)
EEENGE] IUTHA
J1S533d 110 = | >r—318 0

0IONTT0S
d3LavLS

ACT +

ENE=]
dWy 0C

ENI=]
dWy 0C

0dINDD
NOILOW H1

g 11

3dI4LS 18/3NveD

034

JONvaD
JONvaO

dIdLS JDVI8/NId

A3

FONV

Jma

JIEN
03

13701A
3o —-—--

JO9Nv0

J9Nv0

VL

WO 3A
J9Nv0
JO9Nv0

03

i)

v

"

ONTRO

]

Ava
Ava
A0

(01d)
HOLTD

J1d1Ad

1v3S NI d0L¥e3d0 HLIN NMOHS

HOLINS
INIEVAEN

NHOH3

V8 ———

Ava
EIN:NN

NVL
NYL

100N

INEEINAEN

131014

3L
dOH

S+I+8

LavIS e

A+ X | V+I+d

N ‘e

ANON

440 1

o DVW, LIMDAID

NOILISOd

(03133NNDT 1ON)
ONISSOHD SN

03133NNOD SN F

I

HOLINS
01d
(NI HILINS) O39vON3SIO
01d HLIM NMOHS
'
<
AN
1
440
o | A
o |X
° | S| HILINS
o | 1 ! NOILINIT
o8
oV

X IWNIWSEL

A TIWNIWS3L

vV IVYNIWS3L

8 WNIWg3L

S IVNIWg3L

I TYNIWd3L



SERVICE RECORD

Date

Description of Work Done

Service Done By

25-




NOTES

-26 -



©1997 - 2002

EXMARK MFG. CO. INC.
INDUSTRIAL PARK BOX 808
BEATRICE, NE 68310

ALL RIGHTS RESERVED

SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z°
LAZER Z® HP
LAZER Z° XP

TURF RANGER®
TURF TRACER®
TURF TRACER® HP
VIKING HYDRO

METRO®

METRO® HP
ULTRA VAC™
ULTRA VAC" QDS
SELF STEERING SULKY
GRASS CATCHER

MICRO-MULCH " ACCESSORY

PART NO. 103-3016
(402) 223-6300
FAX (402) 223-5489

PRINTED IN U.S.A.




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 


